
(v.K-01) 
 

Sample Name:  

Polystyrene-block-poly (2-vinyl pyridine) 
 

Sample #:  P19906-S2VP 

 

Structure: 

n
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Composition of PS-b-P2VP diblock copolymer: 

Mn x 10
3
 (g/mol) PDI 

240.0-b-18.0 1.04 

 

Synthesis: 
The polymer was synthesized by anionic process  

 
Characterization:  The polymer was characterized by 
1
H NMR and SEC.  

 

1
H NMR spectrum of PS-b-P2VP: 

 
 

 
 

 

 

 

 

 

 

 

 

 

 

SEC elugram of PS-b-P2VP: 

 

Conc (mg/mL)

dn/dc (mL/g)

Method 

Solvent 

Column 

4.8853

0.1600

PS80k-May-25-2016-0000.vcm

DMF w 0.023M LiBr

PSS

P19906_01.vdt:  Refractive Index Right Angle Light Scattering Low Angle Light Scattering

Viscometer - DP

0.00

13.24

26.47

39.71

52.94

66.18

79.42

92.65

105.89

119.12

132.36

145.60

158.83

172.07

185.30

198.54

R
e

fr
a

c
tiv

e
 In

d
e

x
 (

m
V

)

0.00

26.03

52.06

78.08

104.11

130.14

156.17

182.20

208.23

234.25

260.28

286.31

312.34

338.37

364.39

390.42

R
ig

h
t A

n
g

le
 L

ig
h

t S
c

a
tte

ri
n

g
 (

m
V

)

0.00

17.98

35.97

53.95

71.94

89.92

107.91

125.89

143.88

161.86

179.85

197.83

215.82

233.80

251.78

269.77

L
o

w
 A

n
g

le
 L

ig
h

t S
c

a
tte

ri
n

g
 (

m
V

)

0.00

16.09

32.19

48.28

64.38

80.47

96.56

112.66

128.75

144.84

160.94

177.03

193.13

209.22

225.31

241.41

V
is

c
o

m
e

te
r 

- 
D

P
 (

m
V

)

Retention Volume (mL)

8.00 9.67 11.33 13.00 14.67 16.33 18.00 19.67 21.33 23.00 24.67 26.33 28.00

Sample Mn Mw Mp Mw/Mn IV

P19906_01.vdt 257,850 269,656 266,144 1.046 0.5571

P19906-S2VP
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